P-522-AMLLP-DISTILLERY-22020

(Revision - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATH]I)
FOR

EXPANSION OF SUGAR FACTORY FROM 4900 TCD TO 10000 TCD
& CO-GENRATION PLANT FROM 14 MW TO 32 MW (IN EXISTING PREMISES)

BY

AAYAN MULTITRADE LLP (UNIT -1)

AT SAMASHERPUR, TAL: NANDURBAR,
DIST: NANDURBAR, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

SEPTEMBER - 2020




AMLLP/MFG/MPCB-PH/3/2020-21/323 Date-21.09.2020
[...]
®LO055981"® 00000 :2000n 00053 & B




INDEX

SR. NO. DESCRIPTION PAGE NO.
1. SUMMARY EIA IN ENGLISH 1-17
2. SUMMARY EIA IN MARATHI 18 - 38




Summary of Draft EIA Report For
The Expansion of Sugar Factory from 4,900 TCD to 10,000 TCD and
Co-generation Plant from 14 MW to 32 MW in the Existing Premises of
Aayan Multitrade LLP. (Unit-1) (AMLLP).
At: Samasherpur, Tal: Nandurbar, Dist: Nandurbar, Maharashtra-425412.

1) THE PROJECT

Aayan Multitrade LLP. (Unit-1) (AMLLP) located Samasherpur, Tal: Nandurbar, Dist:
Nandurbar, Maharashtra. Industrial site is towards North — East of Nandurbar, at a distance of
about 12 Km from site. Existing cane crushing capacity of the sugar factory is about 4,900
TCD. First crushing season for sugar factory was done in year 1997-98 as Pushadanteshawar
Sahakari Sakhar Karkhana Ltd. (PSSKL). The proposed Expansion of Sugar Factory from
4,900 TCD to 10,000 TCD and Co-generation Plant from 14 MW to 32 MW would be in
existing 4,900 TCD Sugar Factory & 14 MW Co-generation Plant premises.

As per the provision of “EIA Notification No. S. O. 1533 (E)” dated 14.09.2006 as amended
vide Notification dated 13 June 2019, the proposed project comes under Category - B. But
due to applicability of general condition i.e. interstate boundary is located within 5 Km study
area, the project is appraised at center level by EAC of MOEFCC; New Delhi; Govt. of India.
Accordingly, Form -1 application is submitted to MoEFCC, New Delhi and standard ToRs
granted on 21.09.2020. Proposed expansion of Sugar Factory and Co-gen Plant would
be formulated in such a fashion and manner so that the utmost care of Safety Norms
and Environment Protection shall be taken. Details of capital investment are given in table 1.

Table 1. Project Investment Details

No. Industrial Unit Capital Investment (Rs. Cr)
Existing Proposed | Total
1 | Sugar Factory 64.26 127 | 191.26
2 | Co-generation Plant 77.75 9.25 87.0
Total 142.01 136.25 | 278.26

2) THE PLACE

Proposed expansion of Sugar Factory and Co-gen Plant shall be carried out in existing
premises Sugar Factory and Co-gen Plant by AMLLP. Total land acquired by the AMLLP is
74.08 Ha. Out of this total built up area of proposed expansion project will be 4.76 Ha and
under existing sugar factory is 12.23 Ha. Refer Appendix - A of Draft EIA report for plot
layout plan. A No Objection Certificate (NOC) for proposed expansion project has been
obtained from the Shamsherpur and Korit Grampanchayat. Same is presented at certificates
and other documents of EIA report.
Table 2. Area Break up

No. List of Area Sg.mtr
Existing Proposed Total
1 | Total Plot Area 7,40,844 - 7,40,844
2 | Total Built-up area
i) Sugar Factory 66954 28274 95228
ii) Co-generation Plant 11024 19376 30400
iii)Residential colony 7725 7725
iv) Area under road 36610 36,610




No. List of Area Sg.mtr
Total 122313 47650 169963
3 | Total Area under Plantation 2,91,335 60,000 3,561,335
Green Belt area 1,90,835 60,000 250835
(26%) (8%) (34%)
Area under Nursery and Orchards 1,00,500 -- 1,00,500
4 | Total Open area 327196 -- 219546

3) THE PROMOTERS

AMLLP promoters are well experienced in the field of Sugar Factory & Co-gen Plant and
have made a thorough study of entire project planning as well as implementation schedule.

The names and designations of the promoters are as under-

Table 3. List of Promoters

No. Name Designation
1 | Mr. Sachin Sambhaji Sinagare Director/Partner
2 | Mr. Atul Ramchandra Kshirsagar Director/Partner
3 | M/s Ishaan Spaces Private Limited Partner
4 | Mr. Ravindra Chindha Badgujar Chief Executive Officer

4) THE PRODUCTS

Details of products that are manufactured under existing as well as expansion of sugar factory

and co-gen plant are represented in following table.
Table 4. List of Products & By-product

Quantity(MT/M)
No. | Products & By products Existing Expansion Total
(4900TCD) (5100 TCD) | (10000 TCD)
1 | Sugar (11%) 16170 16830 33000
2 | Molasses (4.75%) 6983 7268 14250
3 | Bagasse (32%) 47040 48960 96000
4 | Press Mud (4%) 5880 6120 12000
5 | Electricity (MW) 14 18 32

5) THE PURPOSE

«  Sugar factory is the 2" largest agro-based industry in the Country.
+ Maximum utilization of sugarcane in command area tho’ sugar factory expansion.
» Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

» Sugar industry is instrumental in resource mobilization, employment generation, income

generation and in creating social infrastructure in command area




6) MANUFACTURING PROCESS

Figure 1. Integrated Manufacturing Process Operations

Sugar Factory

-
Weighed and Prepared }

Cane Cogeneration Plant

o

4 '

Cane Milling/Crushing ]ﬂﬂ; Boiler Steam 5| Turbines
. (32%) |

l _____________________________________________________

- ' > . Manure/
Juice Extraction and Boiler Ash—> . Manufacturer 1O Factory
L Clarification Pressmud ——————> Saleas

J, (4%) Manure

Juice Sulphitation }

Jl

)

Syrup Boiling, Conc. &
Crystallization )
e ’ Y
Centrifuging ————————> Molasses ——> Sale to Distillery
l ’ (4.75 %)
Crystalline Sugar

y

To Godown or Market

7) ENVIRONMENTAL ASPECTS

AMLLP has implemented an effective ‘Environmental Management Plan’ and various
aspects of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use
Details of water usage in existing as well as proposed activities are as follows-

Table 5. Qty. of Water becoming available from 10,000 TCD Sugar Factory (Cane
Condensate + Treated Industrial Effluent + Treated Domestic Effluent)

1 | Daily Sugarcane Crushing 10,000 TCD
Water Content of Cane crop @ 68% by weight; i.e. 6800 MT 6,800 CMD

3 | Actual Cane condensate that becomes available for reuse is to the tune of 5,000 CMD
50% on cane weight after considering losses as - (1) moisture in press mud
(70% on dry weight basis), (2) bagasse (50%), (3) sugar (5%), (4) molasses
(60%) as well as (5) losses during juice heating, concentration in pans etc.

4 | Treated Industrial Effluent available for Recycle 645 CMD
Sugar Factory Effluent of 718 CMD after Primary & Secondary treatment
shall yield 645 CMD. (10-12% losses)

5 | Treated Domestic Effluent from STP available for Recycle. 55 CMD
Sewage generation @ 65 CMD, after treatment in STP shall yield 55 CMD
(10-11% losses)

Total (3+4+5) 5,700 CMD




Table 6. Water Consumption under Existing & Expansion of Sugar Factory & Cogen

Plant
No. Description Sugar Factory Sugar Factory Remarks
4900 TCD & Co- 10,000 TCD
gen Plant 14 MW and Co-gen 32
(M¥D) MW (M°D)
A | Domestic 90 90 Note :
B | Industrial # - Fresh water from Tapi
a. Process *1357 *2770 E'Vg' cond “
b. Cooling Makeup *490 *1000 treatrﬁr;ﬁt (I)r? Enpsgt’e aSTeFE
C. BOiIer Makeup #205 *420 Treated and Sugar ETP
d. DM Backwash #110 *225 Treated water
e. Lab & Washing *10 *20
f. Ash Quenching *2 *4
Industrial Use 2174 (*1859+7315) *4439
C | Green Belt *325 *1000
D | Grand Total (1+2+3) 2589 5539
(*2184+"405) (*5439+"90)
Fresh Water 64 0
Consumption (315 X 1000)/4900
(100 Lit/ MT of Cane
Crushed)
E | Net Recycle 5439 [Refer D]
Requirement
F | Total Availability (from 5700
Table under A above)
G | Net Balance Water (F-E) 5700-5439= | Excess Water available
261 from Sugar Factory will
go to proposed 100 KLPD
Distillery during crushing
season.  Thus  Sugar
Factory will become a
ZLD.
H | Fresh Water 90 1.62% of Total
Requirement in Sugar Requirement of 5529
Factory CMD(for Domestic

purpose only)

Total water requirement after expansion of AMLLP integrated project complex (Sugar
factory and Co-gen) shall be to the tune of 5539 M*/Day. Out of total water requirement,
4439 M®/Day is for industrial purpose, 90 M*/Day for domestic purpose and 1000 M*/Day for
development of green belt and gardening. Total water requirement for industrial purpose i.e
4439 M®/Day will be utilized from sugar cane condensate Thus Sugar Factory will become a
ZLD. Water required for domestic purpose is to the tune of 90 M*/Day which is fresh water
taken from Tapi river. For development of green belt and gardening 600 M*/Day water
required which will be treated water from own sugar factory ETP.




b. Effluent Treatment
i) Domestic Effluent

Domestic effluent from existing Sugar Factory & Co-gen Plant is to the tune of 65 M*/ Day
same is being treated separately in septic tanks followed by soak pits provided in a
decentralized manner. After implementation of expansion project, total domestic effluent
from AMLLP campus shall be 65 M% Day Same shall be treated in proposed Sewage
Treatment Plant (STP) and reused in process.

il) Industrial Effluent

Effluent Generation from Sugar Factory & Co-gen Plant shall be Total trade effluent
generated from existing sugar factory is 561 CMD. Same is treated in existing Effluent
Treatment Plant (ETP) provided on site comprising of primary, secondary & tertiary unit
operations. Presently, treated effluent from sugar factory ETP is used for development of
green belt and irrigation purpose. After expansion activity, treated effluent from Sugar
Factory & Co-gen Pant will be reused along with excess sugarcane condensate and STP
treated water; for various activities in Sugar Factory, Cogen plant during sugarcane crushing
season only. Thereby, achieving Zero Liquid Discharge (ZLD) of effluent. Flow chart of
sugar factory ETP (Existing) and CPU (Proposed) is presented at figure — 2.8 (a) & 2.8 (b).

Table 7. Generation in Sugar Factory & Co-gen Plant

No. Description Existing Effluent After Expansion Treatment
Generation Effluent Generation
(4900 TCD & 14 (10000 TCD &32
MW) MW)
(M?D) (M%D)
1 | Domestic 65 65 Proposed STP
2 | Industrial
a. Process 279 330 Treated in ETP
b. Cooling Makeup 139 80 and Recycle in
c. Boiler Makeup 24 80 Process
d. DM Backwash 110 210 Operations and
- Green Belt to
e.Lab & Washlng 9 18 Achieve ZLD.
f. Ash Quenching 0 0
Industrial Total 561 718
Effluent Generation 114 Lit/MT T2LitIMT
(200 Lit/ MT of Cane
Crushed)




Figure 2. Flow Chart of Existing Sugar Factory ETP

Efluent Neutralizat Tamel Buffer Tank
718 M¥/D Bar Screen 0&G . eutralization ame. a uffer Tan
—| s se qualization fan Tank Aeration 16x 5.8 x
6x1.0x18 parator =/
N (246 %25 M) 175x115x3M 3.1x3.1x35M 10x5x 3.8M
35M
I
I
|
Sec. Aeration
DMF Chlorine I
) Clarifier
1o Gardening/ - (35T r9e itfflmia;eSrM) 1'2 Contact Tank 1EMBx € (17Tan2k2
Process : : i (6.5% 7 x 4M) 6.5SWD Xoox
4.5M)
‘ o
I L
| [
No Parameter Inlet Outlet Vo ‘---\‘Ly 77777 Y
1 pH 5-6 7-8
2 CcoD 2000-2500 <250
3 | BOD 1000-1500 <100 Sludge Drying Beds {7 Nos.)
4| s 18002200 | <2100 (4x4Mm)
5 SS 250-300 <100
All parameters except pH are in mg/lit.
Figure 3. Flow Chart of Proposed Distillery CPU
Filtrate from SDB
Influent \l/ lash Mi
2700 M3/ Day Flash Mixer
(1.5x1.5x2 -
Equalization Tank N N (63X3 MBBR Reactor N
(18X 18 X 4 M) M) (30X 18 x 4.5 M)
T
V. Flocculator e
Sludge (2% 2x25 \ 1
To SDB M) . ‘G SaLEILL A
udge |
to SDB
Treated SST
Treated Effluent PUgP | Effluent Tank (8@X3
for Reuse in (20X 20X 4 M)
Process ACF PSF M)
(60 Cu.M / Hr){60 Cu.M / -
Hr) 1§
1% 3
| n
2
Sludgeto €< spB
Disposal
Filtrate to

Equalization Tank



Figure 4. Flow Chart of Proposed STP

Inlet
3
65M°/Day Rar screen 086G Equalization Tank Aeration(MBBR) Secondary Tube
 — chamber = Chamber — (5.5%x5.5x 3 M) —e—) Tank Settler
(2x2x3 M) (1.5x2x3 M)
1
(2x15x1 2X15x1 | !
M) M Excess Sludge !
) v S v
1
1
Y
SDB (2 Pumpo
Nos.)
(0.5x1.5x
2 M)
Treated Water Tank FFT
To Reuse
< (3.5x2x3 M) {(1x1.5x3 M)
No Parar:eter Unit Inlet Qutlet
1. pH 6.5-7.5 7.2—-75
N T 77 5 R N R
. mg/li - < . .
S me/lit | 250- 400 <5 5DB : Sludge Drying Bed
5 |0&G me/lit 75.50 <10 FFT : Filter Feed Tank

B. Air Emissions

Under existing activity of sugar factory and co-gen plant operations, three boilers of
capacities 32 TPH, 32 TPH and 160 TPH are already installed. Bagasse is used as fuel for the
same. Two Wet Scrubber and One Electrostatic Precipitators (ESPs) are already installed as
APC along with stack of 50 M and 82 M. No new boiler will be installed under expansion of
sugar factory. Steam required for expansion will be taken from existing boilers. DG sets of
capacity 320 KVA are installed under existing unit. Diesel is used as fuel for the same. No
new DG set will be installed under expansion. Details of Boilers are presented at table 6.

Table 8. Details of Boiler and Stack in AMLLP

No Description Existing
Attached to- Boiler 1 Boiler 2 Boiler 3 | DG Set 1
1 . . 32TPH 32 TPH 160 TPH | 320KVA
Boiler Capacity
2 | Fuel type Bagasse Bagasse Bagasse Diesel
3 | Fuel Qty., 350 350 1632 40 LPH
(MT/D)
4 | MOC RCC RCC M.S.
5 | Shape Round Round Round
6 | Stack Height (M) 50 82 3 Meters
7 | Diameter (M) 3 4.50 0.3
8 | APC Equipment Wet Scrubber | Wet Scrubber ESP -
Note: After expansion, existing 2 boilers of 32 TPH (each) will be removed.



C. Noise Pollution Aspect
1. Sources of Noise

i. The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.
ii. Adequate green would be developed in phase wise manner in and around the industry. So
that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes
Table 9. Details of Hazardous Waste

No. Category Quantity (KL/Year) Disposal
Existing | After Expansion
5.1- Used QOil 7.5 10 Burning in Cogen Boiler
33.1- Empty Containers - 25 No./Year Authorized Party

E. Solid Wastes
Table 10. Solid Waste Generation & Disposal

No. Unit Type Quantity (MT/M) Disposal
Existing | After expansion
1 | Sugar Factory ETP Sludge 12 25 Manure
& Co-gen Plant | Boiler Ash 1575 1575 Manure / Brick Manufacture

F. Odor Pollution

There are number of odour sources in sugar factory, which include molasses handling and
storage, storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling the same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient
handling .

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed expansion of Sugar Factory and Co-gen Plant.

H. Environmental Management Cell (EMC)

AMLLP is already having an EMC functioning under its Sugar Factory & Co-generation
Plant. Members of the EMC are well qualified and experienced in their concerned fields. This




cell shall be further augmented suitably under proposed expansion of Sugar Factory and Co-
gen Plant. EMC members are as under.

Table 11.Environmental Management Cell of AMLLP

No. Name of Member Designation No. of Working
Person(s)

1 |Shri. Sachin Sambhaji Sinagare. Director 1
2 |Shri. Atul Ramchandra Khirsagar. Director 1
3 |Shri.. Ravindra Chindha Badgujar Chief Executive Officer 1
4 | Shri. Namdeo Dangal Patil Chief Chemist 1
5 | Shri .Anil Pirtaji Chopade Chief Engineer 1
6 | Shri. Padmakar Bhanudas Tapare Chief Accountant 1
7 | Shri. Pramod Pandit Bhamare Distillery Incharge 1
8 | Shri. Suhas Krishnat Ranaware Dy. Co-gen. Manager 1
9 | Shri. Krushnarao Ganpatrao Kadam Civil Engineer 1
10 | Shri. Arvind Rajaram Patil Chief Agree Officer 1
11 | Shri. Govind Balasaheb Bhagat Labor Welfare Officer 1
12 | Shri. Satyajit Bhila Desale Environmental Officer 1
Total 12

Details of capital as well as O & M costs towards environmental aspects under the existing as
well as proposed expansion setup are as follows —

Table 12.Capital as well as O & M Cost (Existing &Expansion)

Cost (Rs. Lacs)